A 4

A

DESALmNATION
PLANT

‘ Qg

TECHNICAL REPORTS SERIES No. 400

/ =
TURBINE TURBINE
oms— g —( )8
e
S

REACTOR

WATRY

Introduction of
Nuclear Desalination

A Guidebook

(&
\\/{l\ b/'/ INTERNATIONAL ATOMIC ENERGY AGENCY, VIENNA, 2000



INTRODUCTION OF
NUCLEAR DESALINATION

A Guidebook



The following States are Members of the International Atomic Energy Agency:

AFGHANISTAN
ALBANIA
ALGERIA
ANGOLA
ARGENTINA
ARMENIA
AUSTRALIA
AUSTRIA
BANGLADESH
BELARUS
BELGIUM
BENIN
BOLIVIA
BOSNIA AND HERZEGOVINA
BRAZIL
BULGARIA
BURKINA FASO
CAMBODIA
CAMEROON
CANADA
CHILE
CHINA
COLOMBIA
COSTA RICA
COTE D'IVOIRE
CROATIA
CUBA
CYPRUS
CZECH REPUBLIC
DEMOCRATIC REPUBLIC
OF THE CONGO
DENMARK
DOMINICAN REPUBLIC
ECUADOR
[...]
by the steam in the first effect, resulting in evaporation of a fraction of the water
content. The feed may be inside the heat transfer tube and the steam outside or vice
versa. The concentrated brineis sent to the second effect maintained at slightly lower
pressure than the previous effect. The vapour produced in the first effect condenses
on the heat transfer tubes in the second effect, giving up its latent heat and generating
an almost equal amount of vapour from the brine. The process is repeated from effect
to effect at successively lower pressures. The condensate is collected as product
water. The MED process produces around 5-25 ppm TDS product water quality from
35 000 to 45 000 ppm of seawater. The energy efficiency of the MED plant increases
by increasing the number of effects. The GOR for MED is theoretically equal to the
number of effects, but practically somewhat less, because of heat losses. As for MSF,
the GOR for MED varies only slightly with the salinity of the feed.

59



MOTIVE STEAM ng»b

FEEDWATER

@ SEAWATER
¥ DISCHARGE

KRR ARAR ARRT RRAR o VAR

SEAWATER
1 ] ] SUPPLY

LF %ﬁ‘ aLowoownw‘_gﬁ@
j y Y ) @ PRODUCT

WATER

1 HORIZONTAL TUBE THIN FILM (HTTF) EVAPORATOR

2 CONDENSER VACUUM SYSTEM

4 BRINE BLOWDOWN PUMP 5 PRODUCT WATER PUMP
6 CHEMICAL DOSING

FIG. 4.2. Schematic flow diagram of the multiflect (MED) desalination process.

MED plants have been built in vertical tube or horizontal tube arrangements. In
the vertical tube evaporator (VTE), the seawater boilsin athin film flowing inside the
tubes and steam condenses on the heat transfer tubes. VTE processes include falling
film evaporators, rising film evaporators and evaporators with forced and natural
circulation. A significant improvement in heat transfer is achieved by using double
fluted tubes to extend the surface and reduce the film thickness. Normally, severa
effects are used in series along the direction of vapour flow in a desalination plant.

In the horizontal tube thin film (HTTF) evaporator, the seawater feed is sprayed on
the outer surface of the tubes and vapour flows inside the horizontal tubes, where it
condenses, giving product water. The advantage is that the overall heat transfer coefficient
is about three times that of a submerged tube desdination plant. However, HTTF
evaporation is sensitive to the distribution of brine on tubes, and the seawater supply to
each effect should be large enough to prevent dry spots. A significant improvement in heat
transfer is achieved by using oval tubes for distribution and film thinning.

A low temperature (up to 70°C) version of the HTTF is the LT-MED, which is
gaining ground for low and medium capacity desalination plants, owing to following
advantages:

« lower energy consumption,
¢ higher heat transfer coefficient,

60



* compactness,
 high product water quality,
¢ reduced pre-treatment.

Low temperature operation reduces the susceptibility to corrosion and scaling.
It reduces the demand for anti-scalant, maintenance and expensive corrosion resistant
materials of construction. In the unlikely event of aleak in the tube wall, the vapour
leaks into the brine chamber, thereby avoiding the contamination of product water.
Aluminium, copper based alloys and titanium are used for the tubes and tube sheets.
Epoxy lined carbon steel and stainless steel (SS 316) are used for the shell.

HTTF evaporators, however, can operate at higher temperatures (up to 130°C)
using more expensive materials. High temperature MED (HT-MED) can incorporate
alarger number of effects and, therefore, have a greater GOR. The number of effects
in MED generally varies from 2 to 24. Current MED plants usually have a GOR in
the range of 6 to12, and some HT-MED plants may have GORs of 20 or higher. Asin
the MSF process, sdlection of the GOR for MED is a matter of economic
optimization. The MED process can be made more energy efficient by increasing the
number of effects and heat transfer areas, or by increasing the operating brine
temperature. On the other hand, it is often the case that |ower water costs are achieved
by operating at lower temperatures (e.g. LT-MED), because of the resultant decrease
in corrosion and scaling, which permits use of cheaper materials of construction.

MED has a proven record of experience in industrial applications for several
years at many locations worldwide. The major advantage of the MED process is the
ability to produce a significantly higher GOR than MSF for a given source steam
temperature. According to current trends and expectations, it may likely be one of the
dominating processes for thermal desalination in the small and medium capacity
ranges. Current MED capital costs vary from US $900 to 2000 per m3/d capacity.
MED has recently received a great deal of attention for medium size plants in the
United Arab Emirates and for large scale plants in India (4 x 12 000 m3/d).

4.2.3.  Vapour compression

Figure 4.3 shows a schematic flow diagram of a VC desalination process. A
steam compressor maintains a pressure difference across the heat transfer surface.
Seawater feed is pumped to the low pressure side of the surface, where it picks up
heat and boils. The compressor heats the water vapour via the heat of compression
and delivers it to the high pressure side of the heat transfer surface, where it
condenses by giving up its latent heat to the boiling sea water. The efficiency is
governed by the effectiveness of the heat transfer surface, the compressor efficiency
and the effectiveness of heat recovery from the reject brine and product water streams.
Efforts are being directed towards development of high efficiency compressors and

61



1 HTTF EVAPORATOR
10 2 VAPOUR COMPRESSOR

3 PREHEATER

4 STARTUP HEATER

5 RECYLE PUMP

6 BLOWDOWN PUMP

7 PRODUCT WATER PUMP
X 7 VANRAN B VACUUM PUMP

9 SEAWATER PUMP
10 DESUPER HEATER
11 CHEMICAL STORAGE

VENT

3 PRODUCT
4 7 __WATER

» 3 — =3

SEA WATER

SLOWDOWN

FIG. 4.3. Schematic flow diagram for the vapour compression (VC) desalination process.

thin film boiling surfaces. The thermocompressors for compressing and heating the
low temperature vapour, using high pressure steam, are being increasingly used inVC
desalination.

Low temperature VC is a simple, reliable process and produces high quality
product water (525 ppm TDS). A number of desalination plants are installed world-
wide for producing good quality water from saline water for industrial and municipal
use. VC plants have the disadvantage of limited plant capacity due to non-availability
of large size vapour compressors. Currently, the largest VC unit is 3000 m3d,
consisting of three evaporator—condenser effects coupled to a compressor. The larger
size VC plants have a unit specific electricity consumption of 7.5-8.5 kW(e)-h/m3 of
product water.

424. Reverse osmoss

Reverse osmosis (RO) is a pressure driven membrane process utilizing a semi-
permeable membrane that prefers solvent permeation against salt. Osmosis is a
natural phenomenon by which water flows through a semi-permeable membrane
from a dilute to a concentrate solution. Osmotic equilibrium is achieved when the
flow due to osmosis is just stopped by application of pressure to the high solute
concentration side. The corresponding pressure is called the osmotic pressure. When
the pressure of saline water is higher than the osmotic pressure, pure water is forced
through the semi-permeable membrane, leaving the concentrate stream behind. The

62



mechanism of water permeation through the semi-permeable membrane in RO is
related to the membrane's chemical nature and morphology. As a rule of thumb, the
osmotic pressure of the sodium chloride solution (expressed in psi) is 1% of the salt
concentration (expressed in ppm).

The performance of an RO plant is evaluated in terms of the recovery factor, the
permeate flux and the per cent salt rejection. The recovery factor is the ratio of
permeate flow rate to seawater feed flow rate. The permeate flux is the flow rate of
permeate water across a unit of membrane area. The per cent salt rejection is
given by:

%SR = (Cypp — Gp)/Cyp X 100

where %SR in the per cent salt rejection, Chp the concentration of solute on the high
pressure side and C;, the concentration of solute on the low pressure side.

RO membranes are made of natural or synthetic polymer. The RO membranes
should possess good selectivity, low resistance to water flow and adequate chemical
and mechanical stability. The first desalination membranes were made of cellulose
acetate and used for brackish water. Current seawater RO membranes are based on
polyamide. With the development of thin film composite (TFC) membranes, the skin
thickness has been reduced to a few hundred A, giving high permeate flux at low
pressure without sacrificing salt rejection.

The membranes are housed in modules. There are four types of RO module
configurations, which are designed to provide adequate membrane area and
appropriate feed velocity to achieve the requisite permeate flux and salt rejection.
These configurations are tubular, plate, spiral and hollow fibre. The spiral and hollow
fibre configurations are now predominant in most RO plants. Several companies
manufacture spiral and hollow fibre membrane elements of capacities, ranging from
30 to 100 m¥d. The selection of a particular configuration depends on feedwater
quality, space constraints and local factors.

A typical RO desdlination plant consists of a pretreatment section, a high
pressure pump, RO modules and a post-treatment section as shown in Fig. 4.4. On the
basis of feedwater analysis, a suitable pre-treatment system is designed to eliminate
suspended solids, biofouling organisms and scaling minerals. Fouling and scaling
reduce both the performance and life of the membrane. The silt density index (SDI)
is a measure of the fouling constituents in the seawater feed consisting of iron,
manganese, organics and fine suspension. Feedwater with an SDI value of two to
threeis preferred; avalue of four ison the high side; and five is undesirable, because
of its fouling and scaling tendencies on the membrane surface.

RO normally uses only electrical energy, and the largest power consumer is the
high-pressure pump, which delivers flow at a head of 60-80 bar. In large capacity RO
desalination plants, it is possible to recover around 30-40% of the energy from high

63



FERRIC
CHLORIDE

COAGULANT AID
NaHSOy

CHLORINE ACID FOR pH

T ADJUSTMENT
HIGH PRESSURE
PUMP

4/ CARTRIDGE
MEDIA FILTER FILTER

SEAWATER
FEED

PRODUCT WATER

STORAGE RO
DEGASSER

<
BRINE TO ENERGY
RECOVERY

FIG. 4.4. Schematic flow diagram of a reverse osmosis (RO) desalination plant.

pressure reject brine by energy recovery systems such as pelton wheels,
hydroturbines or turbochargers. The energy consumption in seawater RO plants using
energy recovery units is around 4-6 kW(e)-h/m3 of product water.

The arrangement of RO modules either in series, paralel or staggered
configuration is governed by the seawater conditions and the desired recovery ratio
and product water quality. Elevated feed temperatures yield both high flux and high
salt passage. Using the waste heat discharged from a power plant or thermal
desdlination plant to preheat the RO feed water may be economically attractive as
long as the upper temperature limit of the membrane is not exceeded.

The post-treatment of permeate water depends on its end use. The salt content
of the permeate water from single stage RO plantsis normally within the permissible
limit of drinking water quality. For very pure water of around 20-50 ppm, a second
membrane stage is necessary. If low conductivity process water is required for
industrial applications, the product water from RO plants is demineralized by using
ion exchange to achieve 0.1 uS/cm conductance.

With a carefully designed pre-treatment unit and good plant design and
construction, a well maintained RO plant can achieve high reliability. RO plants
experience a proportional increase in energy demand as the feedwater salinity rises.
In addition, the RO process is sensitive to specific types of contaminantsin the feed.

The percentage of desalination plants using RO has been increasing, owing to
rapid improvements in RO technology and associated equipment. A number of large



seawater RO desalination plants have been installed in the past few years. The tota
capacity of RO plants installed in the world is around 6 million m3d. Out of this,
2 million m3/d isfor brackish water and the rest for seawater desalination. The capital
costs of RO plants vary from US $900 to 1700 per m3/d capacity [19].

4.3. OTHER TECHNOLOGIES
43.1. Freezing

In 1786, Anton Maria L orgna gave the first description of aworking method for
desalination by freezing [20]. Extensive work was done in this area in the 1950s and
1960s. Desalination by freezing process is carried out by cooling the saline water to
formice crystals under controlled conditions and then melting theice to get pure water.
It has several advantages such as low energy consumption, minimal potential for
corrosion and low scaling probability. However, it involves handling of ice and water
mixtures. In practice, the surface of the ice remains coated with brine, resulting in high
sdinity of the product water. To avoid this, the ice is washed with pure water. The
amount of pure water required for washing islarge. Severa pilot plants have been built
by using freezing for desalination. However, it has still not met commercial success.

4.3.2. lon exchange

lon exchange is described as the removal of one type of ion from the solution
and its replacement by an equivalent quantity of another ion of the same charge. This
process is widely used for water treatment for process application, boiler feedwater
and in semiconductor industry. The use of ion exchange for desalination systems is
technically feasible but commercially not viable so far.

4.3.3. Electrodialysis

Electrodialysis (ED) uses permselective membranes having fixed ionogenic
groups in their matrix. Two types of selective membranes for cation exchange and
anion exchange are used. In the presence of an electric field, the respective
membranes allow the cations and anions to pass through. The feed saline water flows
through a stack of membranes across which an electric voltage is applied. lons
migrate to the respective electrodes through the membranes, leading to an ion
depleted product and a concentrated reject brine stream in aternate compartments
between the membranes. The basic separation mechanism involves the removal of
salts, leaving the desalted water behind as shown in Fig. 4.5. The mode of operation
is unidirectional, requiring a direct current power supply.

65



DESALTED PRODUCT

/ \ CONCENTRATE
ERP

c | A NE [ ——:;ii;*, ERP

_
B+ | BTE
©

A

0000

O40 | Ko

OOOO()—J

=5 L

| ? 4 4

T FEED SOLUTION

A ANION PERMEABLE MEMBRANE
C CATION PERMEABLE MEMBRANE
ERP ELCTRODE REACTION PRODUCT

FIG. 4.5. Schematic diagram of the electrodialysis (ED) desalination process.

A maodification in this process is electrodialysis reversal (EDR) incorporating
periodic reversal of the direct current polarity. It has several advantages over
unidirectional ED. It provides a flushing operation for the deposits and controls
membrane scaling and fouling.

The main parts of the ED system are the stacks with electrodes, power supply
unit and feed/product circulating pumps. The membranes are prepared by dispersing
ion exchange resins in suitable binders. Fabric supports are used to mechanically
strengthen the membranes. The spacers are used to provide turbulence and minimize
concentration polarization. Effective chemical pretreatment of the feed isrequired for
longer membrane life.

ED is widely used for desalination of 1000-5000 ppm TDS brackish water.
High temperature ED up to 50°C is also being explored. At higher feedwater
temperature it is useful for seawater desalination because both the membrane and
solution resistances are reduced and higher current densities are achieved.
Approximately, 1 kW(e)-h of energy is required to remove 1 kg of salt from brackish